
10527SBE
Illustrated Parts List / 96193001606



20

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16



21

4 532 19 10-79  Pulley, Impeller
5 532 18 89-09  Bearing Assembly, Flange
6 532 15 53-77  Nut, Hex Flange  5/16-18
7 532 18 03-55  Bolt, Flat Head, Carriage
   5/16-18 x 5/8
8 872 27 05-05  Bolt, Carriage  5/16-1 8 x 5/8
9 532 16 31-83  Bolt
10 532 40 77-39  Housing, Auger
11 532 40 77-27  Bar, Scraper
12 532 18 40-95  Bracket, Corner Discharge
13 532 17 53-22  Base, Discharge Chute
14 810 04 05-00  Washer, Lock  5/16
15 819 11 15-07  Washer, Flat
16 874 94 05-16  Screw, Hex Head  5/16-18 x 3/4
17 532 40 56-37  Grease Fitting
18 532 17 95-82  Screw, Hex Head  5/16 x 1
19 873 80 04-00  Nut, Hex Lock  1/4-20
20 532 15 53-77  Nut, Hex Lock  5/16-18
21 532 40 13-47  Washer, Flat  5/16
22 532 40 78-34  Skid Plate, Heavy Duty LH
24 532 12 86-38  Wing Nut
25 872 27 05-06  Bolt, Shoulder  1/4-20
26 532 18 81-70  Plastic Retainer
27 532 17 46-97  Washer, Thrust, 1"
28 532 19 86-36  Bolt, Shear
29 532 40 78-34  Skid Plate, Heavy Duty RH
30 532 40 60-21  Auger Assembly, RH
31 532 40 60-22  Auger Assembly, LH

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

32 532 40 77-68  O-Ring
33 532 40 77-69  Bushing, Flange  3/4
34 532 17 46-81  Washer, Thrust  3/4
35 532 17 46-84  Bearing, Thrust  3/4
36 532 40 77-57  Shaft, Impeller
37 532 17 46-83  Washer, Thrust  5/8
38 532 40 77-58  Bushing, Flange  5/8
39 532 40 77-67  Screw, Hex Washer Head
   5/16-18 x 3/4
40 532 40 77-60  Plug, Case
41 532 40 77-61  Housing, Gearbox, RH
42 532 40 77-70  Seal, Oil
43 532 40 77-62  Bushing, Flange, 1"
44 532 18 92-82  Key, Square  1/4 x 1/4 x 7/8
45 532 40 77-63  Gear, Worm
46 532 40 77-64  Shaft, Auger
47 532 40 77-65  Housing, Gearbox, LH
48 532 18 41-05  Impeller Assembly
49 874 78 04-26  Screw, Hex Head  1/4-20 x 1-5/8
50 532 40 77-66  Gasket, Gearbox
51 532 18 42-05  Pin, Roll  3/16 x 1-1/8
52 532 18 47-47  Bar, Drift
53 872 27 05-06  Bolt, Hex Head
54 532 19 87-09  Stop
55 532 19 86-38  Spacer
56 532 18 06-84  Multi-Wrench
57 532 19 67-10  Gearbox Assembly
58 532 18 79-25  Bearing

KEY   PART 
NO.    NO. DESCRIPTION

KEY   PART 
NO.    NO. DESCRIPTION



22

REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

3

21

2

6

19
2

2

26

28

27

27

25 20

29

7

4
5

6

8

8

16

18

17

10

14

3

13

15

9

11

12

22

23

22

23

31
32

30



23

REPAIR PARTS CONTROL PANEL / DISCHARGE CHUTE
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

1 532 41 42-80  Knob, Lever
2 817 50 10-10  Screw  #10-24 x 5/8
3 532 19 84-75  Control Assembly, Deflector
4 873 80 06-00  Nut, Lock  3/8-16
5 819 13 13-16  Washer, Flat  3/8
6 532 40 49-74  Control Assembly, Chute Rotater
7 532 40 76-43  Support, Pivot
8 532 15 00-78  Screw, Hex Head  5/16-18 x 3/4
9 532 18 45-05  Spring, Deflector
10 532 17 98-29  Bolt, Shoulder
11 532 17 92-46  Washer, Friction, Nylon
12 532 19 17-30  Nut, Lock  1/4-20
13 872 25 05-05  Bolt, Carriage  5/16-18
14 532 75 11-53  Nut, Lock  5/16-18
15 532 40 76-50  Chute Assembly
16 532 18 41-13  Deflector Assembly
17 532 17 91-45  Seal, Deflector
18 532 12 84-15  Rivet, Blind
19 532 41 42-81  Knob, Speed Control Lever
20 872 27 05-06  Bolt, Carriage  5/16-18 x 3/4
22 874 04 10-24  Screw  #10-24 x 1-1/2
23 532 19 24-49  Control Assembly, Power Steering
25 532 15 53-77  Nut, Lock  5/16-18
26 532 19 84-74  Lever Assembly, Speed Control
27 532 16 96-75  Retainer, Hairpin
28 532 18 04-45  Rod, Upper, Speed Control
29 532 18 77-16  Rod, Lower, Speed Control
30 532 40 54-00  Clamp, Clean-Out Tool
31 532 19 21-99  Tool, Clean-Out
32 532 19 41-89  Screw HI-LO 13-16 x 5/8

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY   PART 
NO.    NO. DESCRIPTION



24

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16



25

REPAIR PARTS HANDLES
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY   PART 
NO.    NO. DESCRIPTION

1 532 41 55-42  Lever, Auger Control, RH
2 532 41 55-41  Lever, Traction Drive Control, LH
5 532 16 96-75  Retainer, Hairpin
6 817 06 04-08  Screw, Hex Head
7 532 41 26-77  Bail, Interlock
8 532 19 95-76  Arm, Impeller Rod
9 532 41 55-46  Arm, Traction Rod
10 532 41 55-39  Panel, Control
11 874 78 05-24  Screw, Hex Head  5/16-18 x 1-1/2
12 874 78 05-12  Screw, Hex Head  5/16-18 x 1-3/4
13 532 41 52-36  Handle Tube, LH
14 532 41 52-37  Handle Tube, RH
15 532 75 11-53  Nut, Lock  5/16-18
16 819 13 13-16  Washer, Flat  3/8
17 532 17 88-99  Knob, Handle
18 532 18 04-80  Rod, Auger Control
19 532 40 57-40  Rod, Traction Control
22 872 12 06-18  Bolt, Carriage  3/8-16 x 2-1/4
23 532 18 40-87  Handle Tube, Lower
24 532 18 04-47  Sleeve, Spring
25 532 18 09-26  Spring, Traction Drive
26 532 17 86-69  Spring, Auger Control
27 817 00 06-16  Screw, Hex Head  3/8-16 x 1
28 532 41 26-80  Spacer Control
30 532 40 58-79  Console, Panel
31 532 17 52-62  Screw, Hex Head, Tapping  #10-24 x 1-1/4
32 532 18 44-71  Screw, Hex Head, Tapping  #10-24 x 1/2
36 532 17 88-31  Spring, Torsion
37 532 41 62-88  Spring, Interlock
38 532 17 86-66  Headlight, Halogen (Includes Bulb)
- - 532 40 16-20  Bulb, Halogen 
39 532 17 86-68  Bezel, Headlight
40 532 40 56-99  Harness, Headlight (Halogen)
41 532 17 87-75  Pop Rivet
42 817 06 04-10  Screw
44 532 41 45-72  Cam, Interlock
47 532 19 69-43  Mounting Bracket, Handle, RH
48 532 19 69-44  Mounting Bracket, Handle, RH
49 532 41 45-15  Grip, Handle, Heated
50 532 40 57-81  Switch, Heated Handle Grips



26

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

4

4

4

42
5

5
2

20
21

17

19

19

18

18

7

7

2

2

2

24

23

12

32

27

44

22

16

15

2

4

4

13

42

5

5

8

9 10

6

41

14

44

43
11

35

33

15

41

22 3429

22

31

26

25

28

30
40

39
38

36

3733Drive 2006



27

2 532 75 11-53  Nut, Lock  5/16-18
4 817 49 05-08  Screw, Hex Head  5/16-18 x 1/2
5 532 18 00-17  Bearing, Flange
6 532 18 01-34  Shaft, Auxiliary
7 532 17 92-70  Spacer, Plate
8 532 19 29-07  Plate, Auxiliary
9 532 18 00-82  Gear, Intermediate (12/58)
10 532 18 00-65  Gear, Pinion
11 532 40 33-00  Rod, Clutch
12 532 18 00-66  Shaft, Long, Hex
13 532 17 88-07  Pin, Pivot
14 532 18 40-80  Lever, Shifter / Wheel
15 532 17 53-44  Trunnion Bearing Assembly
16 532 18 78-57  Bracket, Pivot, Shift
17 532 17 98-31  Ring, Rubber Wheel
18 532 19 95-09  Plate, Rubber Wheel
19 873 93 05-00  Nut, Lock  5/16-18
20 532 17 86-13  Hub, Rubber Wheel
21 874 76 05-14  Screw, Hex Head  5/16-18 x 7/8
22 532 08 51-79  Retainer, Hairpin
23 532 18 01-35  Spring, Bias
24 532 18 00-81  Gear, Axle (58 Teeth)
25 532 17 86-95  Pin, Pivot Lever
26 532 19 77-63  Plate Assembly, Drive
27 532 40 43-07  Shaft, Axle
28 532 19 77-64  Shaft, Short Hex
29 532 18 40-77  Lever, Shifter Plate
30 532 18 40-76  Bracket, Shifter Support
31 872 27 05-05  Bolt, Carriage  5/16-18 x 5/8
32 532 18 92-82  Key, Square  1/4 x 1/4 x 7/8
33 532 18 89-09  Bearing, Flange
34 532 18 40-75  Plate, Drive Mounting
35 532 18 25-04  Spacer, Bearing
36 532 19 10-80  Pulley, Traction Drive
37 532 15 53-77  Nut, Lock  5/16-18
38 819 11 15-07  Washer, Flat
39 810 04 05-00  Washer, Lock 5/16
40 874 95 05-12  Screw, Hex Head  5/16-18 x 3/4
41 812 00 00-12  Ring, Retaining
43 532 17 90-95  Spring, Return
44 532 18 42-06  Pin, Roll

REPAIR PARTS DRIVE
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY   PART 
NO.    NO. DESCRIPTION



28

REPAIR PARTS CHASSIS / ENGINE / PULLEYS
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

6
19 17

10 21

22

23

2
1

3

4

6 7

8

9

12

13

15

27
26

25

24

18

7

20

14

47
47

48

46

44

49

50

51
52

35

55

34

33
32

38

36

41

6

37

39
42

43

11

11

44

45
41

30

29

31

31

58

16

10
21

28
57

6

11

53



29

REPAIR PARTS CHASSIS / ENGINE / PULLEYS
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

1 532 18 10-44  Spring, Traction Idler
2 532 18 05-22  Pulley, Idler (2-1/4)
3        - - -   Engine, Tecumseh, Model Number 
   LH358SA (For engine service and 
   replacement parts, call Tecumseh 
   Products at 1-800-558-5402)
4 874 78 05-20  Screw, Hex Head  5/16-18 x 1-1/4
6 532 05 92-89  Washer, Flat
7 532 16 67-85  Nut, Jam, Lock  5/16-18
8 532 17 53-30  Pin, Idler Pivot
9 532 17 90-92  V-Belt, Traction Drive
10 810 04 05-00  Washer, Lock  5/16
11 817 49 05-08  Screw, Hex Head  5/16-18 x 1/2
12 532 41 04-20  Impeller Arm
13 532 08 51-79  Retainer, Hairpin
14 532 17 88-28  Spring, Brake
15 532 40 80-10  V-Belt, Impeller Drive
16 532 15 04-06  Screw, Hex Head  3/8-16 x 1-1/4
17 532 18 48-04  Arm, Idler
18 874 78 05-24  Screw, Hex Head  5/16-18 x 1-1/2
19 532 17 53-31  Bushing, Idler Pivot
20 532 18 05-23  Pulley, Idler (2-3/4)
21 874 61 05-16  Screw, Hex Head  5/16-18 x 1
22 532 40 94-75  Spacer, Engine Pulley
23 532 18 04-78  Pulley, Engine, Traction Drive
24 532 17 91-57  Pulley, Engine, Impeller Drive
25 532 40 00-26  Washer, Flat  3/8
26 532 85 02-63  Washer, Lock, Helical  3/8
27 532 85 10-84  Screw, Hex Head  3/8-24 x 1-3/8

28 532 15 54-52  Guide, Belt
29 532 19 22-13  Belt Cover Assembly

 (Includes Toolbox Cover)
30 532 17 88-30  Cover, Toolbox
31 817 49 04-08  Screw, Hex Head  1/4-20 x 1/2
32 532 40 28-81  Bolt, Shoulder  .318 x 25
33 532 41 54-33  Bellcrank Shifter
34 532 19 85-80  Clevis Pin
35 532 40 54-85  Arm, Auger Control
36 532 19 17-30  Nut, Lock  1/4-20
37 532 41 54-35  Plate, Clutch
38 532 18 71-01  Link, Speed Control
39 532 41 54-35  Bracket Clutch Plate
41 532 70 02-79  Hairpin, Cotter  3/32 x 1/2
42 873 93 05-00  Nut
43 532 41 54-50  Plate Shifter
44 817 00 06-16  Screw, Hex Head
45 532 18 40-74  Pivot Bracket, Impeller Idler Arm
46 532 41 08-77  Pan, Frame Bottom
47 532 18 44-71  Screw, Hex Head  5/16-18 x 3/4
48 873 93 05-00  Nut, Speed  5/16-18
49 532 41 53-40  Frame Assembly
50 532 41 69-21  Plate, Frame End
51 532 40 61-09  Shaft, Auger Control
52 532 05 70-79  Washer, Hardened
53 532 03 50-62  Key
55 812 00 00-02  E-Ring
57 811 05 05-00  Washer, Lock, External Tooth  5/16
58 532 19 85-63  Power Cord

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

KEY   PART 
NO.    NO. DESCRIPTION

KEY   PART 
NO.    NO. DESCRIPTION



30

REPAIR PARTS WHEELS / DECALS
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

7

32

30

32

30

15

18

17
19

13

20

11

27

27

19

16

20

11

11

11

11

14

15 12

13

18

14

12

4

4
31

34

34

2

8

3

21
33

22

23
24

25

26
28

28

29

10

10

4

4

7

28

28
26

29 25
24

23

22

33
21

9

1

2

3

10

5

3

4
2

10
7

6

8
9

11

12
1

1 13

13



31

REPAIR PARTS WHEELS / DECALS
SNOW THROWER - MODEL NO. 10527SBE (96193001606), PRODUCT NO. 961 93 00-16

NOTE:  All component dimensions given in U.S. inches.    1 inch = 25.4 mm
IMPORTANT: Use only Original Equipment Manufacturer (O.E.M.) replacement parts.

Failure to do so could be hazardous, damage your snow thrower and void your warranty.

1 532 19 95-01  Wheel Assembly, 16", Power 
   Steering, LH
2 532 15 54-43  Pin, Klik  1/4
3 532 40 51-61  Cover, Power Steering
4 532 18 44-71  Bolt, Shoulder  #10-24 x 5/8
7 817 49 05-08  Capscrew, Hex Head, Flanged  
   3/8-16 x 1
8 532 18 78-59  Bracket, Steering Cable, RH
9 532 18 78-58  Bracket, Steering Cable, LH
10 817 60 04-06  Screw, Hex Head  1/4-20 x 3/8
11 817 49 05-08  Screw, Hex Head  5/16-18 x 1/2
12 532 40 50-77  Link, Steering Lever
13 532 19 95-19  Yoke, Steering
14 532 18 20-15  Pin, Steering Lever
15 532 19 95-18  Bellcrank
16 532 19 95-12  Bracket Assembly, LH Steering
17 532 19 95-11  Bracket Assembly, RH Steering

1 532 18 10-37  Decal, Danger
2 532 41 47-45  Decal, Husqvarna
3 532 18 10-35  Decal, Danger, Deflector
4 532 18 10-42  Decal, Danger
5 532 41 47-46  Decal, Husqvarna, 10527SBE
6 532 18 10-33  Decal, Instruction
7 532 41 53-99  Decal, Traction Lever
8 532 41 53-98  Decal, Auger Lever
9 532 41 54-75  Decal, Speed Control
10 532 18 37-30  Decal, Remote Deflector
13 532 15 57-94  Decal, Husqvarna, Crown
 
 

18 532 18 18-47  Pin, Steering Bellcrank
19 532 08 51-79  Retainer, Hairpin
20 532 18 41-97  Bracket, Steering
21 532 19 21-26  Driver, Wheel
22 532 18 24-66  Ring, Wire Retainer
23 532 18 76-22  Lobe, Wheel
24 532 19 49-41  Slide, Clutch
25 532 17 91-39  Spring, Clutch Slide
26 532 19 49-40  Lobe, Axle
27 532 18 92-82  Key, Square
28 532 17 46-97  Washer, Thrust (1")
29 532 17 98-30  Bearing, Axle
30 532 19 38-85  Spring, Return
31 532 19 95-02  Wheel Assembly, 16", Power 
   Steering, RH
32 532 70 02-79  Clip, Retainer
33 812 00 00-45  Ring, Retaining
34 532 14 63-15  Screw, Hex Head  5/16-18 x 5/8

KEY   PART 
NO.    NO. DESCRIPTION

KEY   PART 
NO.    NO. DESCRIPTION

KEY   PART 
NO.    NO. DESCRIPTION



532 41 52-57 Rev1  01.28.08  TH Printed in the U.S.A.

SE
C

TI
O

N
 1

:  
LI

M
IT

ED
 W

A
R

R
A

N
TY

H
us

qv
ar

na
 F

or
es

t &
 G

ar
de

n 
C

om
pa

ny
 (“

H
us

qv
ar

na
”)

 w
ar

ra
nt

s 
H

us
qv

ar
na

 p
ro

du
ct

 to
 th

e 
or

ig
in

al
 p

ur
ch

as
er

 to
 b

e 
fre

e 
fro

m
de

fe
ct

s 
in

 m
at

er
ia

l a
nd

 w
or

km
an

sh
ip

 fr
om

 th
e 

da
te

 o
f p

ur
ch

as
e 

fo
r t

he
 “W

ar
ra

nt
y 

P
er

io
d”

 o
f t

he
 p

ro
du

ct
 a

s 
se

t f
or

th
 b

el
ow

:
Li

fe
tim

e 
W

ar
ra

nt
y 

(P
ar

ts
 a

nd
 L

ab
or

):
A

ll 
til

le
r t

in
es

 a
nd

 tr
im

m
er

 s
ha

fts
 a

ga
in

st
 b

re
ak

ag
e.

 P
ro

of
 o

f p
ur

ch
as

e 
re

qu
ire

d.
Li

fe
tim

e 
W

ar
ra

nt
y 

(“
PA

R
TS

 O
N

LY
” 

af
te

r 
in

iti
al

 w
ar

ra
nt

y 
ex

pi
ra

tio
n)

:I
gn

iti
on

 c
oi

ls
 a

nd
 m

od
ul

es
 o

n 
ha

nd
he

ld
 p

ro
du

ct
.

P
ro

of
 o

f p
ur

ch
as

e 
re

qu
ire

d.
W

A
R

R
A

N
TY

SC
H

ED
U

LE
 F

O
R

 T
U

R
F 

C
A

R
E 

Eq
ui

pm
en

t -
 Z

er
o 

Tu
rn

 R
id

er
s 

(N
ew

 w
ar

ra
nt

y 
ap

pl
ie

s 
to

 u
ni

ts
 s

ol
d 

af
te

r A
ug

us
t 1

, 2
00

5.
 A

ls
o 

ap
pl

ie
s 

to
 u

ni
ts

 fa
ct

or
y-

eq
ui

pp
ed

 w
ith

 R
.O

.P
.S

.
EZ

 Z
er

o 
Tu

rn
 R

id
er

s:
3 

ye
ar

 c
on

su
m

er
 w

ar
ra

nt
y 

or
 6

00
 h

ou
rs

 o
f u

se
 (w

he
n 

us
ed

 s
ol

el
y 

at
 th

e 
ow

ne
r’s

 re
si

de
nc

e.
)

EZ
 Z

er
o 

Tu
rn

 R
id

er
s:

1 
ye

ar
 c

om
m

er
ci

al
 w

ar
ra

nt
y 

or
 6

00
 h

ou
rs

 o
f u

se
.

iZ
, L

Z 
&

 B
Z 

Ze
ro

 T
ur

n 
R

id
er

s:
5 

ye
ar

 c
on

su
m

er
 w

ar
ra

nt
y 

or
 1

,5
00

 h
ou

rs
 o

f u
se

 (w
he

n 
us

ed
 s

ol
el

y 
at

 th
e 

ow
ne

r’s
 re

si
de

nc
e.

)
iZ

, L
Z 

&
 B

Z 
Ze

ro
 T

ur
n 

R
id

er
s:

5 
ye

ar
 c

om
m

er
ci

al
 w

ar
ra

nt
y 

or
 1

,5
00

 h
ou

rs
 o

f u
se

.
3 

Ye
ar

 o
r 

1,
50

0 
H

ou
r 

C
om

m
er

ci
al

 U
se

 W
ar

ra
nt

y:
sp

in
dl

es
 o

n 
ze

ro
 tu

rn
 ri

de
rs

, h
yd

ra
ul

ic
 p

um
ps

 a
nd

 w
he

el
 m

ot
or

s.
W

ar
ra

nt
y 

S
ch

ed
ul

e 
fo

r T
ur

f C
ar

e 
W

al
k 

B
eh

in
d 

U
ni

ts
 - 

W
, W

G
 &

 W
H

 Z
er

o 
Tu

rn
 R

id
er

s 
- 3

 y
ea

r c
on

su
m

er
 a

nd
 c

om
m

er
ci

al
w

ar
ra

nt
y.

 N
ew

 w
ar

ra
nt

y 
ap

pl
ie

s 
to

 u
ni

ts
 s

ol
d 

af
te

r A
ug

us
t 1

, 2
00

5.
 A

ls
o 

ap
pl

ie
s 

to
 u

ni
ts

 fa
ct

or
y-

eq
ui

pp
ed

 w
ith

 R
.O

.P
.S

.
2 

Ye
ar

 C
O

M
M

ER
C

IA
L

an
d 

C
O

N
SU

M
ER

 W
ar

ra
nt

y:
al

l H
us

qv
ar

na
 g

ro
un

d-
en

ga
gi

ng
 c

om
m

er
ci

al
 e

qu
ip

m
en

t.
W

A
R

R
A

N
TY

SC
H

ED
U

LE
 F

O
R

 C
O

N
SU

M
ER

 T
U

R
F 

C
A

R
E 

EQ
U

IP
M

EN
T:

2 
Ye

ar
 C

on
su

m
er

 W
ar

ra
nt

y:
A

ut
om

at
ic

 m
ow

er
, a

ll 
R

es
id

en
tia

l Z
er

o 
Tu

rn
 R

id
er

s,
 a

ll 
la

w
n,

 y
ar

d 
an

d 
ga

rd
en

 tr
ac

to
rs

, a
ll

no
nc

om
m

er
ci

al
 w

al
k 

be
hi

nd
 m

ow
er

s,
 ti

lle
rs

, c
ha

in
 s

aw
s,

 tr
im

m
er

s,
 b

ru
sh

cu
tte

rs
, c

le
ar

in
g 

sa
w

s,
 s

no
w

 b
lo

w
er

s,
 h

an
dh

el
d

bl
ow

er
s,

 b
ac

kp
ac

k 
bl

ow
er

s,
 h

ed
ge

 tr
im

m
er

s,
 e

le
ct

ric
al

 p
ro

du
ct

s 
an

d 
po

w
er

-a
ss

is
t c

ol
le

ct
io

n 
sy

st
em

s 
fo

r n
on

co
m

m
er

ci
al

,
no

np
ro

fe
ss

io
na

l, 
no

ni
ns

tit
ut

io
na

l o
r n

on
in

co
m

e 
pr

od
uc

in
g 

us
e,

 e
xc

ep
t a

s 
he

re
in

 s
ta

te
d.

 A
ll 

co
ns

um
er

 p
ro

du
ct

 u
se

 m
us

t h
av

e
be

en
 li

m
ite

d 
to

 th
e 

ow
ne

r’s
 re

si
de

nc
e.

W
A

R
R

A
N

TY
SC

H
ED

U
LE

 F
O

R
 C

O
N

SU
M

ER
 F

O
R

ES
T 

&
 G

A
R

D
EN

 E
Q

U
IP

M
EN

T:
2 

Ye
ar

 C
on

su
m

er
 W

ar
ra

nt
y:

 a
ll 

co
ns

um
er

 c
ha

in
 s

aw
s,

 tr
im

m
er

s,
 b

ru
sh

cu
tte

rs
, c

le
ar

in
g 

sa
w

s,
 h

an
dh

el
d 

bl
ow

er
s,

 b
ac

kp
ac

k
bl

ow
er

s,
 h

ed
ge

 tr
im

m
er

s,
 a

nd
 e

le
ct

ric
al

 p
ro

du
ct

s 
fo

r n
on

co
m

m
er

ci
al

, n
on

pr
of

es
si

on
al

, n
on

in
st

itu
tio

na
l o

r n
on

in
co

m
e

pr
od

uc
in

g 
us

e,
 e

xc
ep

t a
s 

he
re

in
 s

ta
te

d.
 A

ll 
co

ns
um

er
 p

ro
du

ct
 u

se
 m

us
t h

av
e 

be
en

 li
m

ite
d 

to
 th

e 
ow

ne
r’s

 re
si

de
nc

e.
2 

Ye
ar

 o
r 

2,
00

0 
H

ou
r 

Po
w

er
tr

ai
n 

&
 1

 Y
ea

r 
or

 1
,0

00
 H

ou
r 

B
od

y 
W

ar
ra

nt
y:

H
us

qv
ar

na
 U

til
ity

 V
eh

ic
le

s.
1 

Ye
ar

 W
ar

ra
nt

y:
P

ow
er

 c
ut

te
rs

, s
tu

m
p 

gr
in

de
r, 

po
le

 p
ru

ne
rs

 a
nd

 p
ol

e 
sa

w
s 

fo
r n

on
-c

om
m

er
ci

al
, n

on
-p

ro
fe

ss
io

na
l,

no
ni

ns
tit

ut
io

na
l, 

no
n-

m
un

ic
ip

al
ity

 o
r n

on
-in

co
m

e 
pr

od
uc

in
g 

us
e.

 A
ll 

30
0 

se
rie

s 
tri

m
m

er
s,

 b
ru

sh
cu

tte
rs

, c
le

ar
in

g 
sa

w
s,

ho
ve

rin
g 

tri
m

m
er

s,
 s

tic
k 

ed
ge

rs
, b

ac
kp

ac
k 

bl
ow

er
s,

 h
an

d 
he

ld
 b

lo
w

er
s,

 h
ed

ge
 tr

im
m

er
s,

 p
ow

er
-a

ss
is

t c
ol

le
ct

io
n 

sy
st

em
s 

fo
r

co
m

m
er

ci
al

, i
ns

tit
ut

io
na

l, 
pr

of
es

si
on

al
 o

r i
nc

om
e 

pr
od

uc
in

g 
pu

rp
os

es
 o

r u
se

.
1 

Ye
ar

 C
on

di
tio

na
l C

om
po

ne
nt

 W
ar

ra
nt

y:
C

ha
in

 s
aw

 c
ra

nk
sh

af
ts

 fo
r c

om
m

er
ci

al
/p

ro
fe

ss
io

na
l u

se
 (p

ar
ts

 a
nd

 la
bo

r)
.S

aw
m

us
t b

e 
op

er
at

ed
 w

ith
 H

us
qv

ar
na

 X
P

2 
cy

cl
e 

oi
l.

90
 D

ay
 C

om
m

er
ci

al
 W

ar
ra

nt
y:

A
ut

om
at

ic
 m

ow
er

, c
ha

in
 s

aw
s,

 1
00

 s
er

ie
s 

tri
m

m
er

s,
 p

ow
er

 c
ut

te
rs

, s
tu

m
p 

gr
in

de
rs

, p
ol

e
sa

w
s,

 p
ol

e 
pr

un
er

s,
 s

no
w

 th
ro

w
er

s,
 m

od
el

 s
er

ie
s 

58
0 

&
 6

00
 w

al
k-

be
hi

nd
 m

ow
er

s,
 o

r a
ny

 H
us

qv
ar

na
 p

ro
du

ct
 u

se
d 

fo
r

co
m

m
er

ci
al

, i
ns

tit
ut

io
na

l, 
pr

of
es

si
on

al
, m

un
ic

ip
al

ity
 o

r i
nc

om
e 

pr
od

uc
in

g 
pu

rp
os

es
 o

r u
se

 e
xc

ep
t a

s 
ot

he
rw

is
e 

pr
ov

id
ed

 h
er

ei
n.

B
at

te
rie

s:
1 

ye
ar

 p
ro

ra
te

d 
lim

ite
d 

w
ar

ra
nt

y 
w

ith
 1

00
%

 re
pl

ac
em

en
t d

ur
in

g 
th

e 
fir

st
 6

 m
on

th
s.

R
en

ta
l W

ar
ra

nt
y:

90
 d

ay
s 

on
 a

ll 
ap

pl
ic

ab
le

 p
ro

fe
ss

io
na

l e
qu

ip
m

en
t r

ef
er

en
ce

 w
ar

ra
nt

y 
tim

e 
pe

rio
d 

ch
ar

ts
lo

ca
te

d 
in

 th
e 

ba
ck

 o
f t

he
 R

et
ai

le
r W

ar
ra

nt
y 

P
ol

ic
y 

&
 P

ro
ce

du
re

 M
an

ua
l.

H
us

qv
ar

na
 S

af
et

y 
A

pp
ar

el
ca

rr
ie

s 
a 

90
-d

ay
 w

ar
ra

nt
y 

fro
m

 th
e 

da
te

 o
f t

he
 c

us
to

m
er

’s
 o

rig
in

al
 p

ur
ch

as
e 

fo
r d

ef
ec

ts
 in

m
at

er
ia

l a
nd

 w
or

km
an

sh
ip

. N
or

m
al

 w
ea

r, 
te

ar
 o

r a
bu

se
 is

 n
ot

 c
ov

er
ed

 u
nd

er
 w

ar
ra

nt
y.

 P
ro

du
ct

 m
us

t b
e 

re
tu

rn
ed

 to
 C

ha
rlo

tte
w

ith
 a

 w
ar

ra
nt

y 
cl

ai
m

 fo
rm

. A
ll 

ca
re

 a
nd

 m
ai

nt
en

an
ce

 in
st

ru
ct

io
ns

 m
us

t b
e 

fo
llo

w
ed

 a
s 

st
at

ed
 b

y 
th

e 
m

an
uf

ac
tu

re
r o

n 
th

e
ca

re
 la

be
l. 

Th
e 

fit
 o

f t
he

 p
ro

te
ct

iv
e 

ap
pa

re
l/b

oo
t i

s 
no

t c
ov

er
ed

 u
nd

er
 w

ar
ra

nt
y.

30
 D

ay
 W

ar
ra

nt
y:

R
ep

la
ce

m
en

t p
ar

ts
, a

cc
es

so
rie

s 
in

cl
ud

in
g 

ba
rs

 a
nd

 c
ha

in
s,

 to
ol

s 
an

d 
di

sp
la

y 
ite

m
s.

 E
m

is
si

on
 c

on
tro

l
sy

st
em

 c
om

po
ne

nt
s 

ne
ce

ss
ar

y 
to

 c
om

pl
y 

w
ith

 C
A

R
B

-T
IE

R
 II

 a
nd

 E
PA

re
gu

la
tio

ns
, e

xc
ep

t f
or

 th
os

e 
co

m
po

ne
nt

s 
w

hi
ch

 a
re

pa
rt 

of
 e

ng
in

e 
sy

st
em

s 
m

an
uf

ac
tu

re
d 

by
 th

ird
 p

ar
t e

ng
in

e 
m

an
uf

ac
tu

re
rs

 fo
r w

hi
ch

 th
e 

pu
rc

ha
se

r h
as

 re
ce

iv
ed

 a
 s

ep
ar

at
e

w
ar

ra
nt

y 
w

ith
 p

ro
du

ct
 a

t t
im

e 
of

 p
ur

ch
as

e.

SE
C

TI
O

N
 2

:  
H

U
SQ

VA
R

N
A’

S 
O

B
LI

G
AT

IO
N

S 
U

N
D

ER
 T

H
E 

W
A

R
R

A
N

TY
H

us
qv

ar
na

 w
ill 

re
pa

ir 
or

 re
pl

ac
e 

de
fe

ct
iv

e 
co

m
po

ne
nt

s 
w

ith
ou

t c
ha

rg
e 

fo
r p

ar
ts

 o
r l

ab
or

 if
 a

 c
om

po
ne

nt
 fa

ils
 b

ec
au

se
 o

f a
de

fe
ct

 in
 m

at
er

ia
l o

r w
or

km
an

sh
ip

 d
ur

in
g 

th
e 

w
ar

ra
nt

y 
pe

rio
d.

SE
C

TI
O

N
 3

:  
IT

EM
S 

N
O

T 
C

O
VE

R
ED

 B
Y

TH
IS

 W
A

R
R

A
N

TY
Th

e 
fo

llo
w

in
g 

ite
m

s 
ar

e 
no

t c
ov

er
ed

 b
y 

th
is

 w
ar

ra
nt

y:
(1

) N
or

m
al

 c
us

to
m

er
 m

ai
nt

en
an

ce
 it

em
s 

w
hi

ch
 b

ec
om

e 
w

or
n 

th
ro

ug
h 

no
rm

al
 re

gu
la

r u
se

, i
nc

lu
di

ng
, b

ut
 n

ot
 li

m
ite

d 
to

, b
el

ts
,

bl
ad

es
, b

la
de

 a
da

pt
er

s,
 b

ul
bs

, c
lu

tc
he

s,
 c

lu
tc

h 
dr

um
s,

 fi
lte

rs
, g

ui
de

 b
ar

s,
 lu

br
ic

an
ts

, r
ew

in
d 

sp
rin

gs
, s

aw
 c

ha
in

, s
pa

rk
 p

lu
gs

,

st
ar

te
r r

op
es

 a
nd

 ti
ne

s;
(2

) N
at

ur
al

 d
is

co
lo

ra
tio

n 
of

 m
at

er
ia

l d
ue

 to
 u

ltr
av

io
le

t l
ig

ht
;

(3
) E

ng
in

e 
an

d 
dr

iv
e 

sy
st

em
s 

no
t m

an
uf

ac
tu

re
d 

by
 H

us
qv

ar
na

; t
he

se
 it

em
s 

ar
e 

co
ve

re
d 

by
 th

e 
re

sp
ec

tiv
e 

m
an

uf
ac

tu
re

r’s
w

ar
ra

nt
y 

as
 p

ro
vi

de
d 

in
 w

rit
in

g 
w

ith
 th

e 
pr

od
uc

t i
nf

or
m

at
io

n 
su

pp
lie

d 
at

 th
e 

tim
e 

of
 p

ur
ch

as
e;

 a
ll 

cl
ai

m
s 

m
us

t b
e 

se
nt

 to
 th

e
ap

pr
op

ria
te

 m
an

uf
ac

tu
re

r;
(4

) L
aw

n 
an

d 
ga

rd
en

 a
tta

ch
m

en
ts

 a
re

 c
ov

er
ed

 b
y 

a 
th

ird
 p

ar
ty

 w
hi

ch
 g

iv
es

 a
 w

ar
ra

nt
y,

 a
ll 

cl
ai

m
s 

fo
r w

ar
ra

nt
y 

sh
ou

ld
 b

e 
se

nt
to

 th
e 

m
an

uf
ac

tu
re

r,
(5

) C
om

m
er

ci
al

 o
r c

on
su

m
er

 m
ow

in
g 

de
ck

s 
w

ith
 s

an
d 

ab
ra

si
on

 d
am

ag
e.

(6
) E

m
is

si
on

 C
on

tro
l S

ys
te

m
 c

om
po

ne
nt

s 
ne

ce
ss

ar
y 

to
 c

om
pl

y 
w

ith
 C

A
R

B
-T

IE
R

 II
 a

nd
 E

PA
re

gu
la

tio
ns

 w
hi

ch
 a

re
m

an
uf

ac
tu

re
d 

by
 th

ird
 p

ar
ty

 e
ng

in
e 

m
an

uf
ac

tu
re

r. 

SE
C

TI
O

N
 4

:  
EX

C
EP

TI
O

N
S 

A
N

D
 L

IM
IT

AT
IO

N
S

Th
is

 w
ar

ra
nt

y 
sh

al
l b

e 
in

ap
pl

ic
ab

le
 to

 d
ef

ec
ts

 re
su

lti
ng

 fr
om

 th
e 

fo
llo

w
in

g:
(1

) A
cc

id
en

t, 
ab

us
e,

 m
is

us
e,

 n
eg

lig
en

ce
 a

nd
 n

eg
le

ct
, i

nc
lu

di
ng

 s
ta

le
 fu

el
, d

irt
, a

br
as

iv
es

, m
oi

st
ur

e,
 ru

st
, c

or
ro

si
on

, o
r a

ny
ad

ve
rs

e 
re

ac
tio

n 
du

e 
to

 in
co

rr
ec

t s
to

ra
ge

 o
r u

se
 h

ab
its

;
(2

) F
ai

lu
re

 to
 o

pe
ra

te
 o

r m
ai

nt
ai

n 
th

e 
un

it 
in

 a
cc

or
da

nc
e 

w
ith

 th
e 

O
w

ne
r’s

/O
pe

ra
to

r’s
 m

an
ua

l o
r i

ns
tru

ct
io

n 
sh

ee
t f

ur
ni

sh
ed

by
 H

us
qv

ar
na

;
(3

) A
lte

ra
tio

ns
 o

r m
od

ifi
ca

tio
ns

 th
at

 c
ha

ng
e 

th
e 

in
te

nd
ed

 u
se

 o
f t

he
 p

ro
du

ct
 o

r a
ffe

ct
s 

th
e 

pr
od

uc
t’s

 p
er

fo
rm

an
ce

, o
pe

ra
tio

n,
sa

fe
ty

, o
r d

ur
ab

ilit
y,

 o
r c

au
se

s 
th

e 
pr

od
uc

t t
o 

fa
il 

to
 c

om
pl

y 
w

ith
 a

ny
 a

pp
lic

ab
le

 la
w

s;
 o

r:
(4

) A
dd

iti
on

al
 d

am
ag

e 
to

 p
ar

ts
 o

r c
om

po
ne

nt
s 

du
e 

to
 c

on
tin

ue
d 

us
e 

oc
cu

rr
in

g 
af

te
r a

ny
 o

f t
he

 a
bo

ve
.

R
E

PA
IR

 O
R

 R
E

P
LA

C
E

M
E

N
T

A
S

 P
R

O
V

ID
E

D
 U

N
D

E
R

 T
H

IS
 W

A
R

R
A

N
TY

IS
 T

H
E

 E
X

C
LU

S
IV

E
 R

E
M

E
D

Y
O

F 
TH

E
P

U
R

C
H

A
S

E
R

. H
U

S
Q

VA
R

N
A

S
H

A
LL

N
O

T
B

E
 L

IA
B

LE
 F

O
R

 A
N

Y
IN

C
ID

E
N

TA
L

O
R

 C
O

N
S

E
Q

U
E

N
TI

A
L

D
A

M
A

G
E

S
 F

O
R

B
R

E
A

C
H

 O
F 

A
N

Y
E

X
P

R
E

S
S

 O
R

 IM
P

LI
E

D
 W

A
R

R
A

N
TY

O
N

 T
H

E
S

E
 P

R
O

D
U

C
TS

 E
X

C
E

P
T

TO
 T

H
E

 E
X

TE
N

T
P

R
O

H
IB

IT
E

D
 B

Y
A

P
P

LI
C

A
B

LE
 L

AW
. A

N
Y

IM
P

LI
E

D
 W

A
R

R
A

N
TY

O
F 

M
E

R
C

H
A

N
TA

B
IL

IT
Y

O
R

 F
IT

N
E

S
S

 F
O

R
 A

PA
R

TI
C

U
LA

R
 P

U
R

P
O

S
E

 O
N

 T
H

E
S

E
 P

R
O

D
U

C
TS

 IS
 L

IM
IT

E
D

 IN
 D

U
R

AT
IO

N
 T

O
 T

H
E

 W
A

R
R

A
N

TY
P

E
R

IO
D

 A
S

D
E

FI
N

E
D

 IN
 T

H
E

 L
IM

IT
E

D
 W

A
R

R
A

N
TY

S
TA

TE
M

E
N

T.
 H

U
S

Q
VA

R
N

A
R

E
S

E
R

V
E

S
 T

H
E

 R
IG

H
T

TO
 C

H
A

N
G

E
 O

R
IM

P
R

O
V

E
 T

H
E

 D
E

S
IG

N
 O

F 
TH

E
 P

R
O

D
U

C
T

W
IT

H
O

U
T

N
O

TI
C

E
, A

N
D

 D
O

E
S

 N
O

T
A

S
S

U
M

E
 O

B
LI

G
AT

IO
N

 T
O

 U
P

D
AT

E
P

R
E

V
IO

U
S

LY
M

A
N

U
FA

C
TU

R
E

D
 P

R
O

D
U

C
TS

.

S
om

e 
st

at
es

 d
o 

no
t a

llo
w

 th
e 

ex
cl

us
io

n 
of

 in
ci

de
nt

al
 o

r c
on

se
qu

en
tia

l d
am

ag
es

, o
r l

im
ita

tio
ns

 o
n 

ho
w

 lo
ng

 a
n 

im
pl

ie
d

w
ar

ra
nt

y 
la

st
s,

 s
o 

th
e 

ab
ov

e 
lim

ita
tio

ns
 o

r e
xc

lu
si

on
s 

m
ay

 n
ot

 a
pp

ly
 to

 y
ou

. T
hi

s 
w

ar
ra

nt
y 

gi
ve

s 
yo

u 
sp

ec
ifi

c 
le

ga
l r

ig
ht

s,
 a

nd
yo

u 
m

ay
 a

ls
o 

ha
ve

 o
th

er
 ri

gh
ts

 w
hi

ch
 v

ar
y 

fro
m

 s
ta

te
 to

 s
ta

te
.

SE
C

TI
O

N
 5

:  
C

U
ST

O
M

ER
 R

ES
PO

N
SI

B
IL

IT
IE

S
Th

e 
pr

od
uc

t m
us

t e
xh

ib
it 

re
as

on
ab

le
 c

ar
e,

 m
ai

nt
en

an
ce

, o
pe

ra
tio

n,
 s

to
ra

ge
 a

nd
 g

en
er

al
 u

pk
ee

p 
as

 w
rit

te
n 

in
 th

e
m

ai
nt

en
an

ce
 s

ec
tio

n 
of

 th
e 

O
w

ne
r’s

/O
pe

ra
to

r’s
 m

an
ua

l. 
S

ho
ul

d 
an

 o
pe

ra
tio

na
l p

ro
bl

em
 o

r f
ai

lu
re

 o
cc

ur
, t

he
 p

ro
du

ct
 s

ho
ul

d
no

t b
e 

us
ed

, b
ut

 d
el

iv
er

ed
 a

s 
is

 to
 a

n 
au

th
or

iz
ed

 H
us

qv
ar

na
 re

ta
ile

r f
or

 e
va

lu
at

io
n.

 P
ro

of
 o

f p
ur

ch
as

e,
 a

s 
ex

pl
ai

ne
d 

in
se

ct
io

n 
6,

 re
st

s 
so

le
ly

 w
ith

 th
e 

cu
st

om
er

.

SE
C

TI
O

N
 6

:  
PR

O
C

ED
U

R
E 

TO
 O

B
TA

IN
 W

A
R

R
A

N
TY

C
O

N
SI

D
ER

AT
IO

N
It 

is
 th

e 
O

w
ne

r’s
 a

nd
 R

et
ai

le
r’s

 re
sp

on
si

bi
lit

y 
to

 m
ak

e 
ce

rta
in

 th
at

 th
e 

W
ar

ra
nt

y 
R

eg
is

tra
tio

n 
C

ar
d 

is
 p

ro
pe

rly
 fi

lle
d 

ou
t a

nd
m

ai
le

d 
to

 H
us

qv
ar

na
 F

or
es

t &
 G

ar
de

n 
C

om
pa

ny
. T

hi
s 

ca
rd

 s
ho

ul
d 

be
 m

ai
le

d 
w

ith
in

 te
n 

(1
0)

 d
ay

s 
fro

m
 th

e 
da

te
 o

f p
ur

ch
as

e
in

 o
rd

er
 to

 c
on

fir
m

 th
e 

w
ar

ra
nt

y 
an

d 
to

 fa
ci

lit
at

e 
po

st
-s

al
e 

se
rv

ic
e.

P
ro

of
 o

f p
ur

ch
as

e 
m

us
t b

e 
pr

es
en

te
d 

to
 th

e 
au

th
or

iz
ed

 H
us

qv
ar

na
 re

ta
ile

r i
n 

or
de

r t
o 

ob
ta

in
 w

ar
ra

nt
y 

se
rv

ic
e.

 T
hi

s 
pr

oo
f

m
us

t i
nc

lu
de

 d
at

e 
pu

rc
ha

se
d,

 m
od

el
 n

um
be

r, 
se

ria
l n

um
be

r, 
an

d 
co

m
pl

et
e 

na
m

e 
an

d 
ad

dr
es

s 
of

 th
e 

se
llin

g 
re

ta
ile

r.

To
 o

bt
ai

n 
th

e 
be

ne
fit

 o
f t

hi
s 

w
ar

ra
nt

y,
 th

e 
pr

od
uc

t b
el

ie
ve

d 
to

 b
e 

de
fe

ct
iv

e 
m

us
t b

e 
de

liv
er

ed
 to

 a
n 

au
th

or
iz

ed
 H

us
qv

ar
na

re
ta

ile
r i

n 
a 

tim
el

y 
m

an
ne

r, 
no

 la
te

r t
ha

n 
th

irt
y 

(3
0)

 d
ay

s 
fro

m
 d

at
e 

of
 th

e 
op

er
at

io
na

l p
ro

bl
em

 o
r f

ai
lu

re
. T

he
 p

ro
du

ct
 m

us
t b

e
de

liv
er

ed
 a

t t
he

 o
w

ne
r’s

 e
xp

en
se

. D
ow

nt
im

e,
 p

ic
k-

up
 a

nd
 d

el
iv

er
y 

ch
ar

ge
s 

ar
e 

no
t c

ov
er

ed
 b

y 
th

is
 w

ar
ra

nt
y.

 A
n 

au
th

or
iz

ed
H

us
qv

ar
na

 re
ta

ile
r c

an
 b

e 
no

rm
al

ly
 lo

ca
te

d 
th

ro
ug

h 
th

e 
“Y

el
lo

w
 P

ag
es

” o
f t

he
 lo

ca
l t

el
ep

ho
ne

 d
ire

ct
or

y 
or

 b
y 

ca
llin

g 
1-

80
0-

H
U

S
K

Y
62

 fo
r a

 re
ta

ile
r i

n 
yo

ur
 a

re
a.

H
U

SQ
VA

R
N

A
73

49
 S

ta
te

sv
ill

e 
R

oa
d

C
ha

rlo
tte

, N
C

  2
82

69
   

   
   

   
   

N
ov

 2
00

8

W
A

R
R

A
N

T
Y

S
TA

T
E

M
E

N
T


	Repair Parts
	Auger Housing / Impeller Assm
	Control Panel / Discharge Chute
	Handles / Headlight
	Drive
	Chassis / Engine / Pulleys
	Wheels / Decals

	Warranty Statement


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




